Part No

Publication 318 4156972

~Jan 00

For machines with gear hy__draulics
| and proportional controls.




L.IST OF CONTENTS

MATIN FRAME, PILLABR AND ARMS
HYDRAULIC INSTALLATzéNs
CONTROL VALVES

GENERAL HYDRAULICS
HYDRAULIC RAMS

STICKERS

Page
Page
Page
Page
Page

Page

19
29

51

63
7



FOR NOTES



SPARE PARTS MANUAL

FOR BEST PERFORMANCE....
USE ONLY McCONNEL SPARE PARTS

To be assured of the latest design improvements purchase
your genuine replacements from the original equipment
rmanufacturer McConnel Ltd. through your local dealer
or stockist.

Always quote machine type and serial number as well as
the part number.

Design improvement may have altered some of the parts
~ listed in this manual - The latest part will always be supplied
when it s interchangeable with an earlier one.



MAIN FRAME




REF PART NO.

* Assembly Note

1 42000.
42000.
2 75 60
3 75 60
4 75 60
5 g2 13
& 91 43
7 75 60
g 95 Q1
9 75 60
10 04 31
11 75 60
12% 75 60
13 75 60
14 91 13
15 75 60
16 93 13
17 91 Q0
18 42025
19 71 91
20 71 92
21 04 31
22 84 02
23 92 13
24 31 00
25 42821
26 93 13
27 91 00:
28 13 35
29 71 03
30 76 50
31 75 60
32 75 60
33 93 13
34 75 60
35 75 60
36 75 60
37 93 CO0
38 75 60
39 75 60
40 75 60
41 75 60
42 41589,
43 93 13
44 91 00
45 75 50
46 92 13
47 91 43
48 91 00

02

01

050
387
386
159
008
374
509
144
217
398
141
130
09
057
055
2G5

o1

168
023
105
148
063
203

- 01

Q77
207
248
230
250
056

353

023

086.

087
088
142
098
090
089
093
01

045
205
289
225

005,

105

OTY

BOBI D 2 DR RS =3 el 00 00 PR B OO B 3 b e e el e e U0 el ed (0 G L) (0 2 el e e et 3 L0 3 R B R Y B e

DESCRIPTION
MATNFRAME ASSEMBLY

Mainframe - R.Hand
Mainframe --L.Hand -~ not illus
Bush _

Mounting arm

Mounting arm - not illus
Bolt M24 x 75 long

Self locking nut M24
Lift link pin '

Split pin dia. 10 x 50 long
Top link pin

Linch pin

Top. hitch bracket

Rubber damper

Reaction plate

Plain nut dia 24

Slew ram base pin
Setscrew MI10 x 25

Spring .washer dia 10
Stand leg

Plastic bung

Leg pin

Spring cotter

Cable clamp -

_ Setscrew M6 x 30

Spring washer dia 6
Parking cradle socket - midcut only
Setscrew M16 x 35

Spring washer dia 16
Serial No, plate

Pop rivet dia 1/8"

P.T.0. shatt

Thrust washer

Light guard

Setscrew M6 x 12

Rear light (

Stop/tail bulb

Flasher bulb

Self tapping screw M5 x 12
Connector

Cable

Plug

Reflector -self adhesive

Control mounting bracket |

Setscrew M10 x 20 ' Cable
Spring washer dia 10 controlied
valve mounting plate — m/c's
Bolt M10 x 110 long only

Self locking nut M10

Plain washer dia 10 .:J

Nuts must be tightened until the rubber damper is compressed to
120mm thick.

[2]




PILLAR




Il
I

R —

s, SOFRTECG NN
SECMDEIIEE I S W TR
OIS KON W ... SR W
LAY ) N o AR N SO0 6T
0 O ER R GETD

il
I
il

|
i

REF

O 00 ~I O Ut i W N

PART NO.

42001.01

75 60. 058
93 13 097
93 13 087
09 01 124
75 60 059
92 13 137
91 43 007
42023.01

75 60 375
91 00 023
7% 60 070
75 60 154

'93 13 065

91 43 005
75 60 346
76 60 260
42269.02

95 01 255
41691.02

76 50 260
71 93 063
06.418.05
92 13 165
42122.02

42122.01

92 13 207
91 43 007
71 09 151
93 13 034
91 43 004

_;_.\_.;ww._x_:.ﬂam_.x_xm_t_x_a...ag\)..:_.x._\...a.....x._.x_.x....x....bm_a‘_zN.....a

Self locking nut

~ Self locking nut M8

DESCRIPTION
PILLAR

pPillar

Pivot pin -~ pillar
Setscrew M16 x 45
Setscrew M16 x 40
Greaser 1/8 BSP 67 deg
Pivot pin - rocker
Setscrew Mi6 x 65

Self locking nut M16
Slew ram bracket

Pivot pin -~ lift base
Self locking nut M30
Special washer dia 30
pivot pin - slew rod
Setscrew M10 x 30

Self locking nut M10
Slew ram assembly

Lift ram assembly
Special setscrew M10 x 35

' Split pin dia 4 x 25
Pivot pin - Lift comp basel AHC

Compensator ram assembly
Hose clamp 1
Clamp plate
Bolt M10 x 80
valve mounting bracket R.Hand]
valve mounting bracket L.Hand
Bolt M16 x 100

Cable clamp
Setscrew M8 x 16

only

Gear hydraulic
m/c's only

| Electric
machines
only




ROCKERS




==_S=S=E===E
. o s WY 75 IS PN WSOV VWIS WA T
S U U S G S U G S N U
REF PART KO. QTY DESCRIFPTION
ROCEKERS
1 42002.02 1 Rocker - standard
2 42002.01 1 Rocker - AHC
3 75 60 050 4 Bush
4 09 01 121 2  Greaser - 1/8 BSP straight
5 75 60 061 1 Pivot pin - lift rod
6 93 13 087 N Setscrew M16 x 40
7 91 43 007 1 gelf locking nut M16
8 41694.04 2 Pivot pin - temsion link +reach rod
9 92 13 066 2 Setscrew M12 x 30 :
10 95 01 507 2 Split pin dia 6 x 50
11 91 43 006 2 Self locking nut M12
12 75 60 063 2 Pivot pin - comp ram rods AHC
13 33 13 085 2 Setgscrew M10 x 30 only
14 91 43 005 2 Self locking nut M10
15 76 50 i Compensator ram assembly

260




MAIN ARM




i
i
1l
il
It

[ —— J—
atiiiitine, SNSRI SR ONCI RS ML
mwm*—*wummw
AT, SN " NE .. WO WA SAMSITISEE SR QRN
N T NI O w O S Mt JORE MBNERDTINASY WX | BAR

~ G0~ Y T PO

PART NO.

42006.01

75 60 059
92 13 137

75 60 060

92 13 137
91 43 007
41694.04
93 13 066

91 43 006

75 60 064
93 13 065
91 43 005
42003.01
60 12 032
09 01 121
42820-04
42820-03
10 75 041
10 75 047
42892 -01 -
04 31 105
42095.04
42190.02
41741.01
42024.02
42024.03
42198.01
91 13.005
91 00 405
91 00 105

91 00 025

R B I L T S S B S o I s

pam—

oTY

DESCRIPTION

MAIN ARM AND FITTINGS

Main arm

Pivot pin - main arm

Bolt M16 x 65

Pivot pin - dipper

Bolt M16 x 65

self locking nut M16

Pivot pin - reach ram base
Setscrew M12 x 30

Self locking nut M12

Pivot pin comp. ram base AHC
Bolt M10 x 30 only
Self locking nut M10

Tension link

Bush

Greaser 1/8 BSP ~ straight

Parking cradle ~ R.Hand

Parking cradle -~ L.Hand -

Cradle pad
Countersunk rivet Midcut
Cradle pin only

Spring cotter
Reach ram assembly
Hose cover

Edge strip

Hose clamp lower
Hose clamp upper
Stud M10 x 135
Plain nut M10 ,
External serrated washer dia 10 .
Plain washer dia 10 '
Special ‘nut M10




DIPPER ~Std arm

33 </\\
S N
32 R
s s\{x
\®%%1\ \\\




==__S=SE====8
e i o Ll 6555 P A WO Ve i S Ml
o ar S oy O v N R
REF PART NO. QTY DESCRIPTION
DIPPER ARM AND FITTINGS
1 42004.01 1 Dipper arm
2 75 60 0&0 2 Bush dia 50
3 71 36 035 2 Nylon head bush
4 41690.01 6 Bush 1" dia
5 09 01 121 5 Greaser 1/8 BSP straight
6 - 41692.05 1 Pivot pin - temsion link
7 41691.02 1 Pivot pin - Angle base
8 93 13 075 2 Setscrew M10 x 35
9 91 43 005 6 Self locking nut M10
10 93 13 045 4  Setscrew M10 x 20
11 74 50 251 1 Radius arm front
12 74 50 250 1 Radius arm rear
13 74 50 252 1 Slave link
14 41693.01 1 Piveot pin - Angle rod
15 71 92 009 1 Pivot pin - Slave link
16 95 01 406 5 Split pin dia 5 x 40
17 71 82 308 1 Head pivot tube
18 71 92 316 1 Jaw plate
19 04 23 548 1 Spring dowel 5/8" dia x 3" long
20 92 13 185 1 Bolt M10 x 80 -
21 71 95 303 1 ‘Hose junction bracket
22 02 11 146 1 Bolt 5/8 UNF x 1 3/4" long
23, 02 11 126 1 Bolt 5/8 UNF x 1 1/2" long
24 01 41 006 2 Self locking nut 5/8 UNF
25 71 98 333 1 Hose tray :
26 76 50 255 1 Angle ram assembly
27 41665.07 1 Hose cover
28 06.430.18 1 Hose clamp lower
29 06.430.17 1 Hose clamp upper
30 42198.02 2 Stud M10
31 91 13 005 -2 Plain nut Mi10
32 91 00 405 2 External serrated washer dia 10
33 91 00 105 4 Plain washer dia 10
34 91 00 025 2 Special nut M10




DIPPER —midcut




TS R A FFENETNATE. WO Wi W
mmmmw—-mm_—
O TR SR = PG SEEN BWGSRSHEER
PRGOS P - R .. WS MDD DRSO
KO VGRS W RV e A S REN DN N RNSUTWAIRS
52 T N 00y SRuTY GEEnT N

£
gossi

REF. PART NO.

a0 00 I OV Ut s W B e

76,

71

41680.

09

.15

92

g1

15
93
93
91

50
36

01
80
13
43
60
13
13
00

41691

T4
74
74

41693.

71
95
71
71
04
52
71

02

02
01
71
91
76

42229.
42229.

75
09
75
93
91
75

92

75

50
50
50

92
01
92
92
23
13
85
11
11
41
98
43
50

60
01
50
13
43
60
13
50

42263

92
91
g1

13
00
00

42024
42215
42205.03

93 43 105
g3 13 0535

258

035

01

121
023
107
007
063
045
075
205
.02

250
252
01

009

406
308
316
548
185
303

146

126
HS
333
005
255
02
01
050
121
013
676
006
064
065
288
.01
135
105
405
.04
.01

251

NN.—-\N.;:.M;}.’N__\_I._J...A...-l._A._AN';}_IHAHA-..JAN—-J_l.-_l-_-lun.\mlmwi'b,._L._x_-L_l_la_lu.——a_b...—-\-—-\——l.—.l;pm._ag

OTY DESCRIPTION

MIDCUT ~DIPPER ARM AND FITTINGS

Dipper arm

Nylon head bush

Bugh

Greaser

rPivot pin -dipper

Bolt M16 x 50

Self locking nut M16

Pivot pin -breakaway rod
Setscrew M10 x 20

Setscrew M10 x 35

Spring washer M10

Pivot pin ~angle ram base
Radius arm front

Radius arm rear

Slave link

Pivot pin -angle ram rod
Pivot pin -slave link
Split pin dia 35 x 40

Head pivot tube

Jaw plate

Spring dowel 5/8" dia x 3" long
Bolt M10 x 90

Hose junction bracket

Bolt 5/8 UNF x 1 3/4" long
Bolt 5/8 UNF x 1 1/2" long
Self locking nut 5/8 UNF
Hose tray '

Self locking nut Mi0

- Angling ram assembly

Forward extension 1.0m R.Hand
Forward extension 1.0m L.Hand

. Bush

Greaser 1/8 BSP straight
Pivot pin - tension link
Bolt M12 x 35

Self locking nut M12
Pivot pin -breakaway base
Bolt M10 = 30

Breakaway ram assembly
Rigid pipe assembly

Bolt M10 x 65

Plain washer dia 10
Shakeproof washer dia 10
Clamp

Spacer

Hose cover

Capscrew M10 x 50
Setscrew M10 x 25




DIPPER SOCKET- tele




R

SRR B B e 0L NEE KR RSN WERRH CRRMSIUIOERY MELH WS

O B R SR e BN U B NS SR
REF PART NO. QTY DESCRIPTION

DIPPER SOCKET AND FITTINGS
1 42217.01 1 Tele dipper socket
2 75 60 050 2 Bush
3 09 01 121 1 Greaser
4 75 60 061 1 Pivot pin - tension link
5. 93 13 077 1 Bolt M16 x 35
) 91 43 007 1 Self locking nut M16
7 75 70 006 1 Pivot pin - tele ram base
8 95 01 406 1 Split pin dia 5 x 40
9 42211.02 1 Rigid pipe assembly
10 71 97 012 1 Guide rod
11 92 13 125 1 Bolt M10 x 60
12 91 00 205 1 Spring washer dia 10
13 42205.02 1 Pipe cover
14 42024.04 -4 Hose clamp
15 93 43 105 2 Capscrew M10 x 50
16 91 00 405 2 External shakeproof washer dia 10
17 42215.01 2 Spacer
18 92 13 135 2 Bolt M10 x 65
19 91 006 105 4 Plain washer dia 10
20 71 36 069 1 Cover plate
21 71 36 315 1 Wear pad carrier - lower
22 71 36 314 3 wear pad carrier sides and top
23 03 11 065 12 Setscrew 1/2 UNF x 3/4" long
24- 01 00 205 12 Spring washer dia 1/2
25 71 36 001 5 Wear pad
26 71 36 058 as Shim
regd
27 71 36 G659 as Shim
reqd

28 g2 17 406 1 Bolt M12 x 200
29 91 00 106 1 Plain washer dia 12
30 91 43 006 1 Self locking nut M12
31 71 97 009 1 Spacer '
32 75 70 318 1 Tele ram
33 41741.01 1 Edge strip




L

k8 |

T
_.____.
__n___w
__ m_mm

(i

i

DIPPER — tele

20




O W N

{42

PART HNHO.

76°

71

71
71

93

71
42038,
41691.

50
36

- 41690.

36
36

36

53
36

74 50
74 50

74

41693.

71
95
71
71
04
92
91
71
02
02
01
71
93
09
76
93

50

92
01
92
92
23
13
43
95
11
11
41
98
13
01
50
13

251

035
01

001
058

059

075
148
01

251
250
252
01

009
406
308
316
548
185
005
303
146
126
006
333
045
121
255
075

orY.

B b —

regd
as
regd

J e T S N S R ¢ LI R B T R o

DESCRIPTION

DIPPER SLIDER AND FITTINGS

continued

Tele dipper
Nylon head bush
Bush

Wear pad

Shim

Shim

Socket hd ¢/sunk screw M10 x 35
Plastic bung

Pivot pin - tele rod

Pivot pin - angle base
Radius arm front

Radius arm reaxr

Slave link

Pivot pin - angle rod
Pivot pin - slave link
Split pin dia 5 x 40

Head pivot tube

Jaw plate :

Spring dowel 5/8 dia x 3" long
Bolt M10 x 90

Self locking nut Mi0

Hose Jjunction bracket

Bolt 5/8 UNF x 1 3/4" long
Bolt 5/8 UNF x 1 1/2" long
Self locking nut 5/8 UNF
Hose tray ‘
Setscrew M10 x 20

Greaser 1/8 BSP straight
Angling ram assembly
Setscrew M10 x 35




GUARD

—‘l
: é’iﬁ
F=amr |
s==Sci |
—.:_T.T. I =
BB TR
e | SE-

: ,/: P iy R 1x 3
[ A LS

v TYPICAL APPLICATIO

Ref. Part No. Qty. pescription
73-13-324 CAB GUARD KIT

1 73-13-049 1 Guard panel - large

2 73-13-050 1 Guard panel - small

3 60-01-064 12 Spring

4 60-01-065 6 Hook

5 73-13-051 6 Hook




CATCH ASSEMBLY Cat2

Ref. Part No.
20-20-999

1 20-20-801
2 20-20-902
3 20-20-803
4 20-20-904
5 20-20-906
6. 20-20-807
7 20-20-808
8 20-20-909
9 20-20-910
10 20-20-911
11 20-20-912
12 20-20-913
13 95-01-325
14 91-00-105
15 20-20-914
16 92-13-188
17 81-43-008
18 92-13-166
19 91-43-006
20 -20-20-815

-L—L.—LANN—L_&._L..A_A-_J_&.NN.—L__L“L.—L_.&,.L

Qty.

Description

CATCH ASSEMBLY

Catch body

Hitch hook

Hook release
Locking pin

Pivot - hook release
Plate latch

Pivot sieeve

Spacer - plate latch
Catch lock

Sleeve - spring rocker
Spring rocker
Spring shaft

Split pin

Plain washer

Spring

Bolt |

Self locking nut
Bolt

Self locking nut
Release cord




gl

ﬁ_E
il
ﬁ_ “““m

a_

___
i+

ololololo

HOSE INSTALLATION -
Primary circuits ~all madels

1

o

(o

9]

13




. TR mm-&umm——
AT TR m-ﬂmwm—'“
mwu—'mmmmm
IENARARTRAEE AR T WA ey TR RS SORSOCFEIOTED MR W
T Ty (R G s I, A S RS GGV NI
2 O B CEEP WD S T G e S G

O 40 L D =

-3

10

11

12

13

PART NO.

09
85
85
85

10.

10
85

10.

86
86

04 107
01 252
01 188
01 264
006.14
006.20
01 263
012.23

00 124
00 119

PO N

DESCRIPTION

HOSE INSTALLATION FOR PRIMARY
CIRCUIT - ALL MODELS

Pump

Contxrol valve

Hydraulic tank

Rotor control valve

Hose clip.

Hose 1 1/2 bore x 14" long Suction R.Hand
Hose 1 1/2 bore x 16" long SuctlonI;Hand
Hose 1" BSP .- 3/4 SAE x 17" long:
Suction

Hose 1/2 BSP x 700 long Valve -

R.C. Valve.

Hose 1/2 BSP x 1000 long pump-press -
valve

Hose 1' BSP SAE.x 1200 long pump - R.C.
valve

Hose 1" BSP x 1300 long - R. C. valve -
tank

'0' ring’

0 ring

[20]




Service circuits

HOSE INSTALLATION —,

!
¢
[
l
|
L
-1

._.}
|
.

b
r-L

v

R ey L\
‘ : G -‘,t:-tr.t:.ar!’
1
|
!
2




U ks Wb

o~ O,

11
12
13

'REF PART NO.

10.003.22
10.002.26
10.002.24
10.003.32
10.001.23

10.001.36

42248

75 50
71 35
75 50

85 81

.30
- 41348.
41349,

32
22

065
084
063
169

QTY DESCRIPTION

NN BB w2 wd b

HOSE INSTALLATION SERVICE
CIRCUITS 5000

Hose 3/8
Hose 1/4
Hose 1/4
Hose 3/8
Hose 1/4
Union

Hose 1/4

BSP
BSP
BSP
BSP
BSP

BSP

KWNH KN

S

1200
1600
1400
2200
1300

2600

long

Lift
-8lew base

Slew gland
Reach .
valve~angle

Union angle

_Hose 1" BSP x 2000 long Dipper pivot

Hose 1" BSP x 2200 long R.C.Valve
BSP x 1200 long - Junction

Hose 1"
bracket -

Hose sleeve x 20" long
Hose tie -

Hose sleeve x 30

Union 1/4 BSP MM

" long




;

i
.___mmmw

kel |

HOSE INSTALLATION —
Service circuits -

n

o
[

e — .I.i/r.L |

ok

&
S

\u“h‘il.&ikﬂ« @ ﬁ

 |osisiEE)

TN e

el




i

al
B

I
I

sinso,  REIIZEDY. SEDRIP-SRLIR i
m“m_mmwwm
S oen GTY FIETA RIS SANE PERTGERSCNAE MR Mz
SRy Iy SRR B U U 0 man

REF PART NO.

Ui W =

10.003.22
10.002.26
10.002.24
10.003.32
10.001.23

10.001.42

10.001.3%

41350.52
8501 226
75 50 026

75 50 063
-85 81 169
71 96 045

75 50 065
71 35 084

QTY

SR SR 8

O e ed R SR RN

DESCRIPTION

HOSE INSTALLATION SERVICE

CIRCUITS 5000M

Hose 3/8 BSP
Hose 1/4 BSP
Hose 1/4 BSP
Hose 3/8 BSP
Hose 1/4 BSP
Union

Hose 1/4 BSP

I

S

1200 long Lift

1600 long Slew base
1400 long Slew gland
2200 long Reach

1300 long valve-angle

3200 long Union angle

Hose 1" BSP x 2900 long midcut

Hose 1" BSP x 4200
Hose 1" BSP x 34"
Hose sleeve x 66"
Hose sleeve x 30"
Union 1/4 BSP MM
Hose tie

long R.C.Valve-pipes
long pipes -bracket
long
long

Hose sleeve 20'" long

Hose- tie




Service circuits - -




REF PART NO.

[$2BF =S SN 3 N R

o3}

10
11
12

13

14
15
16

10.003.
10.002.
©10.002,
10.003.
.23

10.001

10.017

10.001
10.001

22
26
24
32

.45
.45

.45

41350.50

85 01 226
75 50 026
75 50 063

85 81 1698

75 50 065 .
- 71 35 084

QTY DESCRIPTION

HOSE INSTALLATION SERVICE
CIRCUITS 5000T

BB = b N

— e

BN NN

0o —

Hose 3/8
Hose 1/4
Hose 1/4
Hose 3/8
Hose 1/4
Union

Hose 1/4 BSP x 35

base
Hose 1/4
gland

BSP
BSP
BSP

BSP.

BSP

-

1200
1600
1400
2200
1300

Lift

Slew base
Slew gland
Reach
valve-angle

00 long Union‘angle

BSP x 3500 long Union-angle

Hose 1/4 BSP x 3500 long Tele

Hose 1" BSP x 4000 long R.C. valve-pipes
Hose 1" BSP x 34" long pipes ~bracket
Hose sleeve x 66" long
Hose sleeve x 30" long o
Hose armour coil 3/8 dia x 6" wrapped -

length

Union 1/4 BSP MM
Hose sleeve 20" long

Hose tie




._s__m
ket

i

i
i |

HOSE INSTALLATION -

Service circuits -AHC variations

[27]




REF PART NO.

e L by -

10.002.15
10.002.18
10.002.12

85 81 320 .

71 35 084

OTY DESCRIPTION

N N

HOSE INSTALIATION - AHC
VARIATIONS

Hose 1/4 BSP x 750 lg Lift comp base
Hose 1/4 BSP x 900 lg Lift comp gland
Hose 1/4 BSP x 600 lg Reach comp

" Tee 1/4 BSP MMM

Hose armour coil 3/8 dia x 6" wrapped
length

Hose tie




CONTROL VALVE - std arm

mmmwmmm—m—m




Ref

oIk Wk

Part No

81
82

81
81

81

81
87
87
81
81

.87
87

81
81
85
85
60
86
86
85
93

91

86 99 197

30
30

30
30

32
30
00
09
30
30
0o
09
30
30
82
82
00
50
50
81

13

0]9;

622
620

623
621

268

090
644
644
087
078
644
644
032
029
042
043
112
103
102
115
055

305

Oty

b

CNNNNOGRNROR R RN

Description
STD. ARM CONTROL VALVE

Solenoid/manifold assy - non AHC compr:
Solenoid/manifold assy - non AHC with angle
float compr: '
Solenoid/manifold assy - AHC compr:
Solenoid/manifold assy - AHC with angle float
compr: o
Slew circuit valve

Hose plate or AHC vale or filoat walves

Solenoids - not illust.

Manifold block

Check valve assembly

Check valve 'O' ring
Check valve anti extrusion ring

Actuator -

theck wvalve blan

'0' ring

Anti extrusion ring

Relief wvalve cap

Relief valve c/w spring - 175 bar

Taper plug 1/4 BSPT

Taper plug 3/8 BSPT

Union 3/8 BSP - 1/2 BSP MM

Bonded seal 3/8 BSP

Bonded seal 1/4 BSP

Union 1/4 BSP - 3/8 BSP MM
Setscrew M10 x 25
Internal shakeproof washer dia 10

SEAL KIT




CONTROL VALVE —midcut

(571




Ref

B Pt b ped fod e |3
CORNAURONFHOWCONIOU R WN -

B N
N

23
24
25
26
27
28
29
30
31

Part No

81 30 626
81 30 624

81 30 627
81 30 625

81 32 269

81 30 090
87 00 644
87 09 644
81 30 087 -
81 30 078
87 00 644
87 09 644
81 30 032
81 30 029
85 82 042
85 82 043
60 00 112
86 50 103
86 50 102
85 81 115
85 81.279
93 13 055
91 QO 305
81 30 644
85 81 254
04.056.16
81 30 083
81 30 029
81 16 011
81 30 156
86 50 104
86 50 102
85 35 102

86 99 197

Oty

.

NONPDNNNNENE NN RN D WN R W E R b bt s b O b

Solenoid/manifold assy
Solenoidy/manifold assy
angle float compr: .
Solenoid/manifold assy - AHC compr:
Solenoid/manifold assy
float compr: '

Deséription

MIDCUT ARM CONTROL VALVE

I

non AHC compr:
non AHC with

;

i

AHC with angle

Slew dircuit valve
Hose plate or AHC wvalve or float valves
Solencoids - not illiust.
Manifold block
Check valve assembly
Check valve 'O' ring
Check valve anti extrusion ring
Actuator
check wvalve blank
Q' ring
Anti extrusion ring
Relief valve cap :
Relief valve c¢/w spring - 175 bar
Taper plug 1/4 BSPT
Taper plug 3/8 BSPT
tUnion 3/8 BS? - 1/2 BSP MM
Bonded seal 3/8 BSP
Bonded seal 1/4 BSP
Union 1/4 BSP - 3/8 BSP MM
Extended union 1/4 BSP MM

Setscrew M10 x 25
Internal shakesproof washer dia 10
Midcut service relief valve kit compr:

'T! piece 1/4 BSP MFM

'T' piece 3/8 BSP F - 1/4 BSP MM
Relief wvalve body

Relief valve - 190 bar

Spring

Relief valve housing

Bonded seal 1/2 BSP

Bonded seal 1/4 BSP

Hogse 1/4 BSP x 12" long

SEAL KIT




CONTROL VALVE - tele

14

Q
L3

AR




Ref

WO 00~ O W ) s

Part No

81

81

81
81

81
81
87
87

81

81
87
87
81
81
85
85
60
86
86
85
85
93
91

86 99 197

30
30

30
30

32
30
00
09
30
30
00
09
30
30
82
82
00
50
50
81
81
13
00

626
624

627
625

269
090
644
644
087
078
644
644
032
029
042
043

112

103
102
115

279

055
305

Qty

b

BRI DI B b (O B B L0 B bk b bt R g ped ped nJ b QY B

Description
TELE ARM CONTROL VALVE

non AHC compr:
non AHC with

Solenpid/manifold assy
Solenoid/manifald assy
angle float compxr:
Solenoid/manifold assy
Solenoid/manifold assy
float compr: :

Slew circuit valve

Hose plate or AHC calve or float valves

Solenoids - not illust. ‘

Manifold block

Check valve assembly

Check wvalve '0O' ring
Check valve anti extrusion ring

Actuator

check wvalve blank

'Q' ring

Anti extrusion ring

Relief valve cap

Relief valve c/w spring -~ 175 bar

Taper plugi 1/4 BSPT

Taper plug 3/8 BSPT

Union 3/8 BSP - 1/2 BSP MM

Bonded seal 3/8 BSP

Bonded seal 1/4 BSP

Union 1/4 BSP - 3/8 BSP MM

Extended union 1/4 BSP MM
Setscrew M10 x 25 _
Internal shakesproof washer dia 10

AHC compr:
AHC with angle

!

SEAL KIT

[34]




SOLENOIDS




Ref

m i WA

Items 6, 7 and 8 are

6
7
8

9
10
11
12
13
14
15
16

17

Part No

81 30 456
81 30 629
42989.05

81.30.629

42989.05

81 30 175
81 30 176
86 00 107

41784.31
86 00 107
41784.31
86 00 107
42989.09
41784.31
86 00 107
42989.07
92 43 062

Oty

. _
R

S =

bt

Description

SERVICE SOLENOIDS

Single solenoid - standard "cut off"

Double solenoid - standard - "slew"
Restrictor plug
Double solenoid - standard - "tele"/

"midcut”™ if fitted
Restrictor plug

coﬁﬁon o all standard solenoid valves.

Coil )
Manual override kit
Q' ring

Double solenoid - proportional "l1ift®
'0' ring

Double solenoid - proportional "reach"
'0' ring

Restrictor plug

Double solenoid proportional - "angle"
0 ring ¢

Restrictor plug

Capscrew - socket headed M5 x 30




SLEW VALVE




Ref Part No Oty Description

SLEW VALVE ASSEMBLY

1 81 30 348 1 Valve block

2 81 30 145 1 Relief valve assembly - 210 bar
3 86 00 113 1 Relief valve '0O' ring

4 81 16 Cl1 1 Spring

5 85 81 115 1 Adaptor 3/8 BSP - 1/4 BSP MM

6 85 82 041 4 Plug

7 85 81 345 1 Special union 3/8 BSP MM

8 81 23 046 1 Restrictor disc

9 60 00 113 1 Union 3/8 BSP MM
10 86 50 103 3 Bonded seal 3/8 BSP
11 85 81 169 1 Union 1/4 BSP MM
12 86 50 102 1 Bonded seal 1/4 BSP
13 92 43 062 5 Capscrew socket head M5 x 30
14 87 00 511 3 '0O" ring

15 81 30 457 1 Single solenoid valve incl:
16 81 30 175 1 Coil
17 81 30 176 1 Manual overide kit
18 86 00 107 4 '0' ring
19 92 43 082 4  Capscrew - socket headed M5. x 40
86 99 224 SOLENOID SEAL KIT




ANGLE FLOAT KIT - Std models




SO~k NP

}—-l

Part No

81
87
81
81
81
86
g1
92
92
85

86 99 224

30
00
30
30
30
00
26
43
43
82

323
511
457
175
176
107
280
102
082
041

T N N M NE

Description

ANCGLE FLOAT VALVE - for non
AHC models

Float valve block

'Q' ring

Angle float solenocid incl:
Coil
Manual overide kit
'O' ring

Bridging plate

Capscrew - socket head M5 x 50
Capscrew - socket head M5 x 40
Plug 1/8 BSP

SOLENOID SEAL KIT




L

Ihad

ig8
|

i

__mmmmw

COMPENSATOR VALVE / ANGLE




LN WM

81
81
81
81
81
86

81

86
87
85

" 86

92
81
81
Bl
86
92
85

86 99 224

30
26
30
16
30
50
30
00
00
81
50
43
30
30
30
00
43
82

361
280
124
011
032
103
140
109
511
169
102
102
457
175
176
107
082
041

HRABRPFPHEREARMDIHRERERNDNER

HEAD COMPENSATOR/ANGLE FLOAT VALVE -

for AHC models

Valve block
Bridging plate
Releif valve -~ 140 bar
Spring
Relief valve cap
Bonded seal 3/8 BSP
Valve plug
'O' ring
'0' ring
Adaptor 1/4 BSP MM
Bonded seal 1/4 BSP
Capscrew socket head M5 x 50
Single solenoid valve compr:
Coil
Manual overide kit
'O' ring

Capscrew - socket head Mb x 40

Plug 1/8

SOLENOID SEAL KIT




ELECTRONIC CONTROL BOXES

13

/
\
@@\, O

®
)
24




WO oW

43081.01
43060.32
43060.33
93 00 132
05.948.33
84 02 227
93 13 043
91 13 003
91 00 303
43357.01
71 35 084
42221.02
42198.03
91 00 305
91 00 025

NN RNWHN OO R

CONTROIL PLATE ASSEMBLY AND
VALVE COVER

Control plate
Control box incl. connectors - large
Control box incl. connector - small
Screw M4 x 12
Self locking nut M4
Power terminal - insulated
Setscrew M6 x 20
Plain nut M5
Internal shakeproof washer dia 6
Cable clip-self adhesive '

- Cable tie
Solencid cover
Stud M10 x 80
Internal serrated washer - dia 10
Dome nut M10




1]

i
| ks
D
5

il
___mmm
T

U

LOOMS

1

el




Ref

o U3 i W NI

Y e~

rart No

43177 .12
43177.10

07.835.04
07.835.03
07.835.02
43177.11

07.835.04
07.835.03
07.835.02

Oty

b i

T o)

b= OV

Description
CONTROI. LOOMS
Control loom

gervice loom inlc. connectors - 1ift,
reach, tele and slew

Plug incl. screw & gasket
Screw .
GCasket

Service loom incl. connectors - angle
and auxiliaries ‘
Plug incl. screw & gasket

Screw
Gasket




PA 5000, 6000 & 7000 Series Y
O — e |
PROPORTIONAL CONTROLS -v.3 Y e s e
MODULES:
43022.20 — Proportional OPERATOR CONTROLS/FUNCTIONS
43022.21 — Proportional EDS
L.CD Screen

Screen Scroll

EDS Mode
Adjustment

Angle Float

\ Slew:
Forward/Back

__ Swap:
\  Tele/Slew




PA 5000, 6000 & 7000 Series

PROPORTIONAL CONTROLS - v.3

REF.

;ﬁgjamm-ﬂmm&wm—-x

ST G Y
o~ o

Qry.

ouo)g)__.x_\._x[\){\)_\mx_s...\._\_;m_\ma._s

PART No.
43022.20
43022.21
43022.324
43022.50
43022.51
41786.33
45710.96
43022.52
43022.53
43022.321
43022.46
43022.47
8402237
8402149
43022.39
8600119
8402239
30.209.71
9343053
9300132

DESCRIPTION

v.3 PROPORTIONAL ARMREST CONTROLS
v.3 PROPORTIONAL ARMREST CONTROLS - EDS
ARMREST LID - GREY

FRONT DECAL

JOYSTICK KEYPAD

SWITCH - EMERGENCY STOP
JOYSTICK - inc. fixing screws

LCD SCREEN

CIRCUIT BOARD

ARMREST BASE - YELLOW
CONNECTOR & LEAD

CONNECTOR & POWER LEAD (2 FUSES)
LOOM - POWER SUPPLY

GLAND

CONNECTOR 9 WAY

O RING - not illustrated

PUSH ON COVER - not illustrated

PIPE CLAMP

CAPSCREW

PANHEAD SCREW




Pa 5000, 6000 & 7000 Y — I ——— ]
T~ B i An—— .
AUXILIARY BOX e e o o Wt s o
MODULE:
21164.03
,f/Pro;;.\\
! Armrest
\Controi,‘
i
{ - Negative feeds (Black)
T
< Ph
INEERRRE
=R
[ 8 = - [ I
z2liz5| !z 128 i
ANGLE sl e EEAIE I IR
FLOAT L g 5 sgl188\Es |82 i
I LA AR §
: =R
0 L ;l‘ e I
[1473] T
REACH REACH | BE ;
2 Red/Black Switched |
ouT N ii-‘azé S w[;:gr:p;ve - '1';
H 1 1%
e i
i Red/B! Switched ;
ANGLE ANGLE wE e “Pumpz [T
DOWN up
L] AUTO Red/White Switched +ve
RESET NON EDS Mic only Lift Fivat
TELE TELE . Red/G i
Switched
ouT IN ST e Pump By-Pass
Red +ve SUPPLY TO
LIFT LIFT 3 AMP | 3 EDS SENSORS
UpP DOWN FUSE ¢
R s
SLEW SLEW
BACK [——| | FWD. [ .- 3 )
] ——
ST % CF?ECI)_EAE’R & e C%Jgfé,g TO
OFF %_ ?'"?‘:‘égé” ]| RELAY LOOM
ComITTIIIn g ! SUPPLY
[ COOLER g " spare)
i FAN
i MOTOR




PA 5000, 6000 & 7000 Series

48b




i
i

CONTROL MOUNTING KIT




==__S=s======
e i SR s MO 5 TS D O VNN A M O
£ O KR LT GEnEy uREn)y B W O e e
Ref Part No Qty Description
73 13 275 CAB MOUNTING KIT
1 08.317.01 i Control mounting bracket
2 ~ 93 13 054 2 Setscrew M8 x 25
3 91 .93 004 2 Wingnut M8
4 91 00 104 2 Plain washer dia 8
5 91 00 204 2 Spring washer dia 8
6 41.046.01 1 Rotor control valve mounting plate
7 92 13 113 3 Bolt M6 x b5
g 05.948.37 3 Wingnut M6
9 91 00 203 3 Spring washer dia 6
10 30.209.71 6 Clamp
11 30.209.33 3 Cover plate
12 30.068.88 6 Bolt M6 x 45
13 91 63 003 4 Self locking nut M6
14 42312.01 1 Mounting bar

501




PUMP




e ] ATerRTYs i, IO WUTE WIS NCAMIKAT ST
TR SE— by, W ISSMND SR XN MAMUVCR RO EGLNG CRT
SOPTTATEIVIEE AINUG KREN e i EEOT TGN R thon. FRSE
ERCTIRAORN QR == SN . I MUY SRORRRIRATHE SEeNT I
0 VRPN ST 8% wwy FEIN GEEFG 50K MIGE) AT SN VINAR Gmn | W
EU O B R G ST WD RN W e u

WO~ ép Wko—

PART NO.

82 01 703 .
g2 01 199
82 01 200
42142.01
86 00 304
92 43 126
85 81 260
86 50 109

.01.697.03

93 43 065
41.294.02 .
42.028.01
86 00 405
93 00 147
85 81 110
86 50 104
05.839.01
891.00.020
05.282.08

86 99 248

OTY DESCRIPTION

PO DO B = b e~ = e (00 = el el (3] = 3

PUMP ASSEMBLY

Pump complete incl.
Pump section large
Pump section small
Suction block :
'0' ring
Capscrew M12 x 60
Adaptor 1 1/4 BSP - 1 1/2 low pressure
Bonded seal 1 1/4 BSP '
Split flange -~ pressure connection
Capscrew M10 x 30 '
Split flange ~ suction connection
Pressure connection
'0'! ring
Capscrew M8 x 20
Union 1/2 BSP MM
Bonded seal 1/2 3SP
Bolt M14 x 35 -
Plain washer dia 14
Spring washer dia 14

- SEAL EKRIT







REF PART NO.

80 13 512
80 13 513

80 13 514

80
80
80
80
80
80
80
80
80
80
80
80
80
80
80
80
80
80

80

80
80
75

04.

91
91
85

13

13

13
13

13

13

13

13

13

13
13
13
13
13
13
13
13
13
13

13

13
50

515
516

517
518 .

5132
520

521

522
523
524
525
526
527
528
529

530 -

531
532
533
534
335
048

282.17

00
13

81

206

006

355

—-Ash;p-.b--am-!m-—-l-Amwa'g\)g\;_a__xm;\;,.a...a_x_.x_a_x...\._x_.;

QTY

DESCRIPTION

'‘GEARBOX ASSY 3 : 1 540RPM

Gear hydraulic machines
GEARBOX ASSY 3 : 1 1000RPM
Piston hydraulic machines
GEARBOX ASSY 3.57 : 1 800RPM
Piston hydraulic machines

Primary gear 540 RPM & 1000 RPM
Primary gear 800 RPM
Driven gear 540 RPM
Driven gear 800 RPM
Driven gear 1000 RFPM
Case

Cover

Input shaft

Key 16 x 10 x 40
Bearing 6210

Internal circlip dia 50
Shaft seal .

cap - dia 90

Bearing 6307

Internal circlip - dia 80
Cap - dia 80

Setscrew M6 X 16
Breather

Drain plug

Level plug

Cover plug

Pump face gasket

Stud M12 x 41

Spring washer

Plain nut M12

' Adaptor 1/2 BSP MR,




i
e

U

ROTOR CONTROL VALVE




REF PART NO.

=00~ YU LN

81 25 356
81 25 108
81 25 109
85 81 295
80 02 086
04.056.34
86 50 106
92 13 095
91 43, 005
0 . 80 17 052
11 m80.17,025
120 09-968-99
13 . 8017 026
14 80 17 014
15 80 17 018
16 80 17 021
17 93 73 081
.18 91.13 001
19 93 43023
20% © 42210.01
217 71 .09 151
22 92 13 065
23 76 50 282
24 92 13 113
25 91 43 .003
26 93 13 034
27 91 93 004
86 99 218
* Note

oryY DESCRIPTION
ROTOR CONTROL VALVE ASSEMBLY

Rotor control valve
Relief valve 2750 PSI (190 Bar)
Detent assembly
Extended adaptor 3/4 BSP -1"" BSP MM
Adaptor 3/4" BSP - 1" BSP
Tee 1" BSPF - 1" BSP 1/2 BSP M
Bonded seal 3/4" BSP
Bolt M10 x 45
Self locking nut M10
‘Lever and cable assembly -~ Rotor
.control cCoOmpY @ -
. Lever pivot box
Knob - |
- . Weather galter
Locknut
Flange and sleeve
Pln
Screw M4 x 40
Nut M4
Capscrew Mo x 12
- Mounting plate -
" Cable clamp
Bolt M10 x 30
Lever mounting plate
Bolt M6 x 55
Self locking nut M6
Setscrew M8 x 16
Wingnut M8

SEAL KIT

R.Hand assembly shown. For L.Hand assembly item 21 is turned

over lengthwise.




PA 5000, 6000 & 7000 series - Proportional

ROTOR CONTROL VALVE - Electric

MODULES:
7650624 — L/H
7650625 — RMH

Early version Relief Vaive 42768.33
as fitted to Manifold Block 42768.31

56a

20

1 1/2" AIF

Later version Relief Valve 42768.41
as fitted to Manifold Block 42768.40




PA 5000, 6000 & 7000 series - Proportional m=ﬂﬁﬁ=ﬂﬁaﬁ
ROTOR CONTROL VALVE - Electric @ e e e e

REF. QTY. PART No. DESCRIPTION

7650624 ROTOR CONTROL VALVE ASSEMBLY - L/H
7560625 ROTOR CONTROL VALVE ASSEMBLY - R/H

1 1 42768.01 Valve - RCV Electric
2 1 42768.31 Manifold Block - Early Version®

1 42768.40 Manifold Block - Later Version™
3 1 4276833 Relief Valve - Early Version®

1 42768.41 Relief Valve - Later Version®
4 i 45820.01 RCV Bracket - L/H
5 1 45820.02 RCV Bracket - R/H (not illustrated)
6 4 05.434.01 Adaptor 1" BSP MM
7 4 8650108 Bonded Seal 1" BSP
8 2 8581389 Adaptor Plug 1" BSP
9 1 43177.26 Loom - Rotor Reverse (not illustrated)
10 4 4276832 Logic Element
11 2 4276835 Solenoid 12V 28W
12 1 42768.34 Spool - Open Centre
13 2 42768.39 Plug
14 1 42768.36 Orifice Plug
15 3 9100204 Spring Washer
16 3 9313044 Setscrew
17 4 9143005 Self-Locking Nut
i8 4 9213085 Bolt
19 6 9100105 Flat Washer i
20 1 8581264 Adaptor Elbow 1" BSP MF

*  Early and Later versions of these componenls are not interchangable with each other.

56b




ML

i
ﬁ__mw

s

]
Pt
ittie

TANK

\\w\ A

et =

/ \

16 .

SER




e e e s o o s s
D, R AT STV URITI. NI SRR

bt RN BRI SN
SNEOEIRTIRR A T Y ... JEDE RS BRI SENYADS SR
B W A W s RSP LA SN SR GIEEN WSS RG0S WIS
B O B UASY ERERY TR U5 WO Vi uns O

BT W e R I T RN PO

24
25
26
27

Assembly note

PART NO.

76 50

42234,

84 01
84 01
85 81
85 81
85 81
71 92
g4 01
86 50
93 13
91 00

.84 01

85 81
85 81

.86 50

84 01
86 50
92 13
81 00

92 13

91 43
91 00
42236
42236

93 13
91 00
g2 13
91 43

553
01

060
041
292
291
203
090
074
151
054
204
048
261
367

109
047
224
097
207
136
006
106
.02
.01

045
303
135
005

QTY DESCRIPTION

B N S e TR B % B

—I_A_LN-N».‘\N._I

el SR

OII. TANK AND FITTINGS

0il tank assembly compr:-
0il tank
Filter body
Filter element
Elbow 1 1/2" BSP MM
Adaptor 1 1/2" BSP - 1" BSP MM
Drain plug
Access cover -~ Tapped
Breather
'0' ring
Setscrew M8 x 25
Spring washer dia 8
0il level gauge
90 degrees elbow 1 1/4" BSP M-F
Suction connection 1 1/4"BSP-1 1/2
low press. :
Bonded seal 1 1/4" BSP
Strainer
Bonded seal 1 1/2" BSP
Bolt M16 x 45 _
Spring washer dia 16
Setscrew M12 x 65 -
Self locking nut M12
pPlain washer dia 12
Tank extension plate R.hand build
Tank extension plate L.hand build -not
illus.
Setscrew M10 x 20 :
Internal serrated washer dia 10
Setscrew M10 x 65
Self locking nut M10

* To be fitted using PTFE tape, Permabond A121 or
similar.

[5]




LIFT FLOAT - single bottle




Hl
H
I
i
H

P — PR
o e e e e ]
AT i —— W . W B TRORIESIG KA NE
5 T B Y Y R N W R e

WO 1 OY U el L) o

PART NO.

42254 .01

92
91
81
86
85

86-

85

13 137
43 007
26 034
50 322
81 284
50 103
81 267

52091

85

08.

81 178
619.09

42254.02

92
91
91
60

10.
.008.69

11
84

- 81

93

- 91

91

13 133
00 103
00 203
00 113
004.15

02 207
26 035
13 055
00 105
00 205

QTY

DESCRI?TION
LIFT FLOAT KIT-SINGLE ACCUMULATOR

Mounting plate

Bolt M16 x &5

Self locking nut M16
Accumulator 1.4 L 20 Bar
Bonded seal M22

Adaptor M22M - 3/8 BSP F
Bonded seal 3/8 BSP

Tee 3/8 BSP MMM

Cap 3/8 BSP

Straight swivel adaptor 3/8 BSP MF
Solenoid vaive

Spacer plate

Bolt M& x 65

Plain washer dia 6
Spring washer dia 6
Union 3/8 BSP MM

Hose 3/8 BSP x 750 long
Tee 3/8 BSP FMM

Loom

Thin bulkhead nut M33
Sebscorew M10 x 25

Plain washer dia 10
Spring washer dia 10




LIFT FLOAT KIT -~ twin bottle




W03 ~3 O U sk L o

DD BRI DY - 3 3 ek el ed eed e
Wb OW~I;Uds e = O

PART NO.

42254.

92
91
81
86

86
85
81
85

- 08
42254,

92
91
81
60

10.
.008.69

11
84
81
93
91
91

13
43
26
50
81
50
81
26

81 1
.619.09

13
00
00
00

01

137
007
044
322
284
103
267
045
178

02

133
103
203
113

004.15

26
13
00
00

207
035
055
105
205

QTY

DESCRIPTION

L.IFT FLOAT KIT —TWIN ACCUMULATOR

Mounting plate

Bolt M16 x 65

Self locking nut M16
Accumulator 1L 25 Bar
Bonded seal M22

Adaptor M22M - 3/8 BSP F
Bonded seal 3/8 BSP

Tee 3/8 BSP MMM

~ Accumulator 1L 50 Bar

Straight swivel adaptor 3/8 BSP MF
Solenoid valve

Spacer plate

Bolt M6 x 65

Plain washer dia &
Spring washer dia 6
Union 3/8 BSP MM

Hose 3/8 BSP x 750 long
Tee 3/8 BSP FMM

Loom

Thin bulkhead nut M33
Setscrew M10 x 25

Plain washer dia 10
Spring washer dia 10




minel

i
e
i
__ EW |
3

iliz

b

w

14
16
2
17
19
18

\

\

~—__{
| 1\
\




of hole to retain.

e s
s o o v B 56 AT, OO WPV WOMEGE R R I
Y BE Y ey TRy WE W N e e

REF PART NO. QTY DESCRIPTION

76 60 260 LIFT RAM ASSEMBLY

1 75 60 301 1 Cylinder

2 75 60 001 1 Rod

3 75 60 302 1 Piston

4 86 29 182 1 Piston seal

5 86 29 183 1 Bearing ring

6% 93 63 033 1  Grubscrew socket head

7 75 60 303 1 Gland housing

8 86 29 184 1 Rod seal

9 86 29 185 1 Wiper seal

10 86 00 317 1 'O' ring

11 86 .09 317 1 Anti extrusion ring

12 71 15 208 2  Bush

13 .09 01 121 2 Greaser 1/8 BSP straight

14 85 81 285 2 Straight swivel adaptor 1/2 BSP-M 3/8

BSP-F ‘

15 86 50 104 2 Bonded seal 1/2 BSP

16 81 30 109 2 Tap _

17 85 81 225 1 Restrictor housing

18 60 01 229 i Restrictor union. -44

19 86 50 103 2 Bonded seal 3/8 BSP

86 99 223 SEATL, KIT
* Asgembly note :- Screw item 6 firmly home and centre punch edge




y— - =P Lo
SLEW RAM ASSEMBLY G O 0 R S ST e W W S

Bef. Part No. Qty. . Description
. 75-60-346 - SLEW RAM ASSEMBLY.
1. 8581-118 Adaptor 3/8 BSP - 1/4 BSP MM
2 85-81-208 Restictor body . -
3 B1-23-041. - Pestrictor disc - Red
‘4 B81-16-011 Spring
5 - B5-81-145 Adaptor 3/8 BSP.- 1/4 BSP MM
.6  88-50-103 . Bonded seal 3/8 BSP
7 80-03-001 - Plug 3/8 BSP
8 71-35-283. Cylinder
-9 71-93-029 Rod -~
10 86-00-119 ‘O fing
11 71:35-004 Piston’
12 86-38-740 Piston seal _

Grubscrew socket head M6 x 12
Gland housing . S

13 | 93-683-023
14 . 7185282
15 86-29-164

: - ‘Gland seal "~
16 . 86-20-147 Wiper seal
17 - 87-00-740 ‘Oring

Anti extrusion riﬁg -

18 87-09-740
Greaser 1/8 BSP straight

19 09-01-121,

20 CT1-01-134 Bush - cylinder
21 50-12-032 Bush-rod .

| 86-99-187 SEAL KIT

i'*‘;l\:x‘,sembf){ note
. Assemble pistan onto rod using ‘Permabond A113" or similar .
©medium st;ength thread iockin{;‘ cc‘mpound.‘ﬁghten‘ -grtﬁbscrew firmly and centre punch

[65]




REACH RAM

REF PART NO. QTY DESCRIPTION
42095.04 REACH RAM ASSEMBLY
42095.03 1 Reach ram compr:-

1 42065.36 1 Barrel

2 42095.35 1 Gland housing

3 86 29 164 1 Gland seal

4 86 29 147 1 Rod wiper

5 86 00 742 1 '0' ring

6 86 09 742 1 Anti extrusion ring

7 71 01 134 2 Bush

8 71 36 333 1 Rod

9 60 12 032 2 Bush

10 09 01 121 2 Greaser 1/8 BSP straight

11 42095.34 1 -Piston

12 86 38 742 1 Piston seal

13 86 00 119 1 '0' ring

14 93 63 023 1 Grubscrew M6 x 12

15 60 00 113 2 Union 3/8 BSP MM

16 86 50 103 2 Bonded seal 3/8 BSP

| 86 99 249 SFAL KIT




ANGLE RAM

REF PART NO.

WO ~JTo0h b Wb

10

76 50 255

76
11
86
86
86
86
71
71
71

. 86

83
09
85
86
86
85

86

50
86
29
29
00
09
91
05
20
29
63
01
81
50
29
81

99

298
512
164
147
306
306
307
050
368
156
023
121
115
103
157
347

217

T N O 8 e G e e I e

DESCRIPTION

ANGLE RAM ASSEMBLY

Ram barrel

Gland housing

Gland seal

Piston rod wiper seal

'0' ring

Anti extrusion ring

Piston rod

Bush

Piston

Piston seal ‘
Grub screw M6 x 12 socket headed
Greaser 1/8 BSP straight

Adaptor 3/8 BSP 1/4 BSP MM
Bonded seal 3/8 BSP

Guide ring

Compact elbow 1/4 BSP-MF-midcut only

SEAL KIT

[€7]




COMPENSATOR RAM

] g N T ——
TR SRS AR e S0 SO RATMTREINGTEE R
mm—-mw.ﬂ—-mm
IR RN ) SN e AN FENSE NRNRN RN SHESIRHENTCITN SR

BN W O SO R D G R O

O 00 ~1 G UL ) B w3

[P SE S S
[ SN Y O S B o I

PART NO.
76 50 260

76 20 00z
11 86 512
86 29 164
86 29 147
86 00 306
86 09 306
76 50 003
71 05 QG50
71 20 368
86 2% 156

93
09
85
86
86

86

63
01
81
50
29

29

023
121
115
103
157

217

= AR BI R e b e el e e

DESCRIPTION

COMPENSATOR RAM

Ram barrel

Gland housing

Gland seal

Piston rod wiper seal
'Q' ring

Anti extrusicon ring
Piston rod

Bush

Piston

Piston seal

Grub screw M6 x
Greaser 1/8 BSP
Adaptor 3/8 BSP
Bonded seal 3/8
Guide ring

SEAL KIT

12 socket headed
straight

-1/4 BSP MM

BSP




TELE RAM

P — L ———————
TR TP AN, AITIEEIRAC) NN, ERTRI, RN ISR
RO, ST it SMRSIERTSE WXUNFRIRCE PURNTD, BRI NS PP
EEERATETS STEEAL RS T TN DR SRR SOK
STREREERTTN Y T T ... NOGE FIGK ENRAREETNRER IR
WENE VRS MR TSN eow ONIER SN EDNDN MNON SO CIEGRE RN M

N O BN Y I N U W U R

4
e
2

"

Qg
g7~

REF PART NO.

71 36 275

71 36
09 01
71 35
86 29
04 16
86 GO
86 09
86 29
71 36
93 63
71 35
86 38
71 05
85 81
86 50

OO0 ~1h U1 b L Do —

—
[ -]

[ S
G oo L2 PO

86 99 188

276
121
291
148
240
302
302
149
104
023
008
788
050
169
102

QTY.

PO B o ed ek o) ek el ad d emd b B D

DESCRIPTION
TELE RAM ASSEMBLY

Ram cylinder

Greaser - straight
Gland housing

Gland seal

Internal circlip

'0' ring

anti extrusion ring
Piston rod wiper seal
Pigton rod

Grubscrew - socket headed
Piston

Piston seal

Bush

Union

Bonded seal

SEAL KIT




BREAKAWAY RAM - Midcut oniy

REF PART NO.

75 50 288

72 12 272
72 14 004
86 00 119
71 01 1635
86 36 131
93 00 110
71 01 099
86 22 127
_ 86 00 304
10 86 09 304
11 71 01 1060
12 - 86 40 328
13 71 05 050
14 g9 01 121
15 85 81 115
16 86 50 103

86 99 102

OO0 ~1 O Wb Lo o

(SIS [N J RNGC ST G U IO R R R SR WV g S

OTY

..

3

DESCRIPTION

'BREAKAWAY RAM (M only)

Ram cylinder
Piston rod

0 ring

Piston

Piston seal

Grub screw

Gland seal housing
Gland seal

O ring

Anti extrusion ring
Gland nut

Piston rod wiper
Bush

Greaser

Union

Bonded seal

RAM SEAL KIT




i
_w__mm“

STICKERS



WO~ Ul )by —

PART NO.

71
12
12
12
12
12
12

05
90
90
90
90
90
30

30

296

454
352
455
453
391

00756494
00962764

12.
12
12
212

12
12

90
90
90
20
20
20

255

479

514

295
377
341

00756485
12 90 392
12 90 403

12 90 406
12 20 491

12
84
12
12

12

12

09

90
02
90
90
90
90

811 -

338
138
347

346

477

465

03

JEREROE NS (I NS QI N NG JIEEE W 'Y Q1Y S § ; JUPU: QR . NN N W W |

N,

el d ad o B s =

DESCRIPTION
STICKERS PA5000

Read book first

Logo roundel

Tank stripe

Gen. warning ~ despatched loose
Fairing stripe/roundel :
PA ‘
General warning

Fitting P.T.0. shaft
Pinch point

McConnel

5000

Switch box controls
Power Arm

Flail head instructions
Flail head guarding
Rotating blade warning
Use McConnel spares
Breakaway return warning
Transport

65 hp )

R.C. valve controls

Slew warning

Chevrons

Warning triangle
Greasing

Wiring connections

500 rpmo '




STICKERS




OO -1 O U s W DO -

[ T O S S G S S
OSWOINUdWh—=O

o
-

(AR CIE NS SE S SN
O O30 U W

PART NO.

71
12
12
12
12

12

12

130

296

454
352
455
453
391

00756494
00962764

12 90 255
12 90 479
12 90 514
12 90 295
12 90 377
12 90 341
00756485

12
12
12
12
12
84
12
12
08.
12
12
12

12

90
S0
S0
90
90
02
90
?0

392
403
406
477
338

138.

347

491

821.11

90
90

90

059
465

477

g811-03

90

346

QTY DESCRIPTION

R N P N T S e S N e Gy S Sy P N ST FPIF L B, N it S G G G G Y

STICKERS PA5000M

‘Read book first

Logo roundel

Tank stripe

Gen. warning - despatched loose
Fairing stripe/roundel
Pa

General warning
Fitting P.T.0. shaft
Pinch point

McConnel

5000

Switch box controls

Power Arm

Flail head instructions
Flail head guarding
Rotating blade warning
Use McConnel spares
Breakaway return warning
Transpord:

Greasing-

R.C. valve controls

Slew warning - loose -~ incab-
Chevrons

65 hp

Cab clearance

M

Wiring connections

. Greasing

500 xE@ -
Warning triangle




STICKERS




P — v, e
WKOKMORTT SR PRENTELTE KBTI,
ST, MEHA  oorncn. SETWREIED ERRNEAEL
KPR R Y e ... B2 ORES
e e

BN

Ell
gl
Ll
sl

W10 U Wby —

- 12 S0

PART NO.

71 05 130
12 90
12 90
12 90
12 90
12 90 453
12 90 391
00756494
00962764
12 90 255
12 90 479
12 90 514
12 90 295
12 90 377
12 90-341
00756485
12 90 392
12 90 403
12 90 406

454
352
455

12 90 491

12 90
84 02
12 90

338
138
347

-09-811-03.

12 90
12 90

005
465
057
477

346

12 90
12° 90

296

QTY DESCRIPTION
STICKERS PA5000T

Read book first
Logo roundel
Tank stripe

Fairing stripe/roundel
PA

General warning
Fitting P.T.O.
Pinch point
McConnel

5000

Switch box controls
Power Arm

Flail head instructions
Flail head guarding
Rotating blade warning
Use McConnel spares
Breakaway return warning
Transportt

65 hp

R.C. valve controls

shaft

Chevrons :
B00 o

Grease socket
Wiring connections
T

Greasing

Warning triangle

R e L7 I N G SR G O N RN L I S IS R R e e e et

Slew warning -~ loose — incab

Gen. warning - despatched loose




McConnel Limited, Temeside Works, Ludiow, Shropshire SY8 1JL. England.
Telephone: 01584 873131. Facsimile: 01584 876463. www.mcconnel.com





